



**HADEED**  
PAKISTAN PVT. LTD.

**HADEED PAKISTAN (PVT) LIMITED**

**MILL TEST CERTIFICATE**

**CUSTOMER NAME:** Al Shafi Steel Traders

**CONTRACT/REF NO:** 210719-001

**CERTIFICATE NO:** HAD-MTC-210719-001

**COMMODITY:** Cold Rolled Sheet

**SPECIFICATION:** SPCC B

**DATE OF ISSUE:** 7/19/2021

Size	Coil No.	Tensile Test			Longitudinal Bend Test	Hardness (HRB)	Chemical Composition (%)				
		Y.S (N/mm2)	T.S (N/mm2)	Elongation (%)			C	Si	Mn	P	S
1.50	HP2801-143-270-A	425	454	6	PASS	88	0.04	0.01	0.21	0.016	0.005
1.50	HP2801-143-270-B	439	455	7	PASS	88	0.04	0.01	0.21	0.016	0.005
1.50	HP2801-143-270-C	427	454	7	PASS	88	0.04	0.01	0.21	0.016	0.005
1.50	HP2801-142-270-C	439	456	6	PASS	88	0.04	0.01	0.21	0.016	0.005
1.50	HP2801-134-270-B	428	455	6	PASS	88	0.04	0.01	0.21	0.016	0.005
1.50	HP2801-134-270-C	428	454	7	PASS	88	0.04	0.01	0.21	0.016	0.005

Gauge length: 50mm

T.S : Tensile Strength, EL : Elongation, HRB : Hardness Rockwell B, Tr : Traces

Visual and Dimensinal Inspection Accepted

We hereby certify that the material described herein has been made in accordance with the rules of the contract.

*Haris Tahir*  
Deputy Manager (Testing)

*Mahboob Ahmed*  
Deputy Manager (Inspection)

*Ali Haider*  
Senior Manager QA & EHS